~ B

< 4

N _
GRAVELY

800 SERIES

RIDING TRACTORS
ILLUSTRATED
PARTS LIST

A SAFETY MESSAGE A

The product for which you have requested
information or replacement parts is not a
current product. The replacement modeis
incorporate product designs, safety features,
safety instructions or warnings which repre-
sent the latest “State Of The Art" develop-

~

ments. For your safety and those around you
please contact your nearest Ariens/Gravely
Dealer for a demonstration of the current

\ product safety provisions and features. iy

FORM NO. 21487 (9-76)
203259



GRAVELY LAWN AND GARDEN
COMPACT RIDING TRACTORS

Model Number

21440
21441
21442
21443
21444

21445

To continue its program of quality and design improvement, the
manufacture reserves the right to change specifications, design
or prices without notice and without incurring obligations.

G GRAVELY

OME GRaAvELY LANE

flemmons, Korth Careling 27012



PAGE

W0 Co o ~1h O U da (4B

INDEX

Transmission Assembly

Number 1 Shaft, Forward Clutch
Number 2 Shaft, Reverse Clutch

Number 3 Shaft, 3rd § 4th Gear
Number 4 Shaft, Idler

Number 5 Shaft, 1st & 2nd Gear
Number 6 Shaft, Brake § Sliding Gear
Number 7 Shaft, Pinion § Final Drive
Number 8 Shaft, Differential Assembly
Number 9 Shaft, PTO Clutch Assembly

Number 10 Shaft, PTO Drive Assembly
Number 11, Forward-Reverse Clutch Assembly
Number 12, Transmission Case Assembly
Number 13, Transmission Cover Assembly

Manual Lift Controls

Hydraulic System

Steering Assembly

Front § Rear Wheel Assembly

Transmission § Brake Controls

Tractor Frame Assembly

Rear Hitch 810, 812, 8165 § 817

Fuel, Engine § Exhaust System 810 § 812

Fuel, Engine § Exhaust System 8165

Fuel, Engine § Exhaust System 817

Electrical System 810

Electrical System 812

Electrical System 81685

Electrical System 817

Wiring Diagram 810

Wiring Diagram 812

Wiring Diagram 8168

Wiring Diagram 817



‘TRANSMISSION ASSEMBLY

ITEM HO. PART NO. DESCRIPTION
1. Refer Ta: Kumber 1 Shaft, Forward Clutch
2. Refer To: Number 2 Shaft, Reverse Clutch
3. Refer To: Number 3 Shaft, 3rd and 4th Gear
4. Refer To: Number 4 Shaft, Idler
5. Refer To: Number 5 Shaft, 1st and Ind Gear
6. Refer To: Number 6 Shaft, Brake and Sliding Gear
7. Refer Ta: Number 7 Shaft, Pinion and Final Drive
g. Fefer To: Number 8 Shafr, Differential Assembly
9. Refer To: Numbey 9 Shaft, PTO Clutch Assembly
10. Refer To: Number 10 Shaft, PTQ Drive Assembly-
11i. Refer To: Nomber 11, Forward-Reverse Clutch Assembly
12, Refer To: Number 12, Transmission Case Assembly
13, Refer To: Number 13, Transmission Cover Assembly
14. 18089P1 Pin, Dowel; 3/8 x 5/8
15, 18027P1 Gasket, Transmission Cover
16. 17929P1 Arm, Shifter
17. 17945pP1 Arm, Shifter
18. 9421202 Pin, Spring:; .187 x 1.0
19, 21141F1 Washer, Felt; (Special Trans.}
20. 17944F1 Arm, Shifter
21. 271088 Key, Woodruff; .125 x .375, Hard
22. 11135P1 Ring, Retaining
23. 11223P1 Race, Bearing Thrust; .75Z x 1.240 x .030
24, 20424F1 Spring, Compression; 1.0 x .80 x 36 Lb/in
25. 1816671 Roller, Clutch
26, 18167P1 Pin, Clutch
27. 18047P1 Plate, Clutch
8. 150171 Nut, Lock; 1/2-20 Washer Insert
29. 180126 Bolt, Hex; 3/8-16 x 1 1/2
0. 180132 Bole, Hex; 3/8-16 x 2 1/4
31. 456004 Nut, Lock; 3/8-16 Washer Insert
32, 1127GFL E-Ring
33. 21371P1 Drum, Brake
34. 1815241 Assembly, Band Brake
35. 414075 Hut, Lock; 5/8-11 Type N
36. 18163571 Bushing; .530 x .750 x 2.06
37. 123396 Washer, Flat; .531 x 1.0&6 x .0S5
38, 180188 Bolt, Hex; 1/2-13 x 2 3/4
39, 1782641 Weldment, Shifter
40, 124549 Key, Woodruff; .187 x .750, Hard
41, 18019P1 Lever, PTO

1



NUMBER 1 SHAFT, FORWARD CLUTCH

ITEM NO. _PART N{. DESCRIPTION 15 7 =
1. 2044701 Shaft, Splined Forward Clutch
2. 117040 Key, Woodruff; 3/16 x 1 }/4 Hard
3. 431787 Key, Woodruff; 3/16 x 5/8 Hard
£, 1802541 Assembly, Gear and Bearing; ¥1 Shafr, Clutch Side
5. 17945P1 Bearing, Needle, .750 x 1.00 x .500
6. 11223P} Race, Bearing Thrust; ,752 x 1.240 x .030
7. H741F1 Bearing, Needle Thrust; .752 x 1.240 x .078
8. 1792641 Weldment, Shifter
a. 20755A1 kheldment, 2-Speed Shift Rail
0. 18011P1 Gear, Spur; 2 Speed, 10 DP,36 Tecth x 750
11. 1B007AL Assembly, Gear and Bearing, 10 BP,16 Teeth x 1.750
12, 18047F1 Plate, Clutch
13, 6742F1 RPace, Bearing, Thrust; .752 x 1.240 x .060
14, 11135F1 Ring, Retaining
15. 180606FP1 Gear, Bevel; 100 DP, 25 Teeth x 89025
16, 18003F1 Gear, Spur; 10 DP, 16 Teeth x .75 Standard
17. T4998P1 Face, Beating Thrust; .752 x 1.240 x .0%0
18. 17813P2 Bearing, Needle; .750 x 1,00 x .750
13, 17225P) Bushing, 2Z-5peed
20. 17929F1 Arm, Shifter
1. 21141F1 Washer, Felt; (Special Trans.}
22, G421202 Fip, Spring; .187 x 1.00
23. 1731971 Ring, Retaining
24. 18872P1 Ring, Retraining
25. 17015P1 EBearing, Ball; 1.968 x 1.3780 x .433
26. 17831771 Seal, 0il; 2.250 x 3.005 x .375
27, 18024P1 Hub, Clutch
28. 180351 Seal, 0il; .750 x 1.625 x 250
28, MNe. 1, Forward-Reverse Clutch Assembly
0. 193171 Nut, Lock; 1/2-29 Washer Insert
31, 20444P1 Spring, Compressien; 1.0 x .80 x 36 Lb/in
3Z. 158156F1 Reller, Ciutch
3. 12147P1 Pin, Clutch
34, 18047P1 Flate, {lutch



NUMBER 2 SHAFT, REVERSE CLUTCH

ITEM NO. FART NO,

1. 431787
Z. 20448P1
3. 11223F1
4. G741F1
5. 1E802Z0AL
b 1794571
7. I1135F1
8. 674271
9. 1794741
10. 1791371
1i. I7GI9F1
12, 1BE7LFL
13. 17915P1
14. 17817F1
15. 1802471
16. 18035F1
17. 180171
18. 1804771
19. 2044481
20. 1BGHOZPL
i1,
2. 1816671
3. 18167FPL

DESCRIFTION

Key, Weodruff; 3/16 x 5/F Hard
Shaft, Splined Reverse Clutch 62
Race, Bearing Thrust; .752 x 1.240 x .G30 23
Bearing, Needle Thrust; .752-x 1,240 x D78

Assembly, Idler Gear

fearing, Needle; .750 x 1.00 x .500

Ring, Retaining

Race, Bearing Thrust; 752 x 1.240 x .060

Assembly, Reverse Gear and Bearing

Bearing, Needle; 750 x 1.00¢ x .750

Ring, Retairing

Ring, Retaining
Bearing, Ball; 1.968
Seal, Oil; 2.250 x 1.
Hub, Clutch

Seal, 0il; .750 x 1.625 x .Z50

Mut, Lock; 1/2-20 Wwasher Insert

Plate, Clutch

Spring, Compression; 1.0 x .8¢ x 36 Lb/fin
Gear, Spur; 10 DP, 16 Teeth x .730 Standard
Number 11, Forward-Reverse Clutch Assembly
Roller, Clutch

Pin, Clutch

3.

x 1 _62%
378 x

49 x
L4335

NUMBER 3 SHAFT, 3rd & 4th GEAR

ITEM NO.  PART NO. DESCRIPTION
1. 18000FP1 Race, Bearing Thrust: 627 x 1.115 x .0920
z. 17899P]1 Spacer; 1.027 = L.1Z5 x .457
3. 18535P1 Gear, Spur; 10 DF, 36 Teeth x 504
4. 174937P1 Shaft, Splined
5. 17982P1 Gear, Spur; 10 DP, 1& Teeth x .750
6. 15118P1 Geay, Spur; 10 IP, 20 Teath x .&00
7. 17914P]1 Eearing, Heedle; .625 x .812 x .730

3



NUMBER 4 SHAFT, IDLER

ITEM NO. PART Nil. BESCRIPTIOR
1. 15118FP1 Gear, Spur; 14 DP, 20 Teeth x .60
Z, 17995P1 Shaft, Splined
i. I5115P} Gear, Spur; 1§ DP, 30 Teeth x .500
4. 17913P) Bearing, Needle; .750 x 1.00 x .750

NUMBER 5 SHAFT, 1st & 2nd GEAR

5
ITEM k0. PART NO. DESCRIPTION

1. 15113F1 Gear, Spur; 16 DF, 30 Teeth x .S500
Z. 17993P1 Spacer; L.057 z 1.250 x .530
3. 17992P1 Gear, Spur; 10 DP, 16 Teeth x .750
4. 17989F1 Shaft, Splined
5. 1511891 Gear, Spur; 10 DP, 20 Teeth x .&0O
&. J7913F1 Bearing, Needle; .750 x }.00 x .750



NUMBER 6 SHAFT,
BRAKE & SLIDING GEAR

ITEM NO.  PART NO.
1. 456390
2. 2076241
3. 2076141
4. 14988p1
5. 14587P1
6. 21370P1
7. 14995p1
8. 14989P1
9. 14908p1

0. 17937A1
11. 1794041
12. 18018F1
13. 17943p1
14. 17944pP1
15. 271089
16. 9421202
17. 17945P1
18. 11063P1
13. 17913P1
20. 21371P1
21. 120356
22. 414075
23. 1816241
24. 18165P1
25. 180188
26. 21141P1
27. 15137P1

5

DESCRIPTION

Pin, Spring; .25 x .75

Weldment, Fork Rail Shift

Weldment, Fork Rail Shift

Gear, Spur; § DP, 16 Teeth x .850
Ring, Retaining

Shaft, Sliding Gear

Gear, Sliding; 10 DP, 30 Teeth x .594
Gear, Sliding; 10 DP, 36 Teeth x .594
Race, Bearing Thrust; .752 x 1.240 x .090
Weldment, Shifter

Weldment, Shifter

O-Ring; .625 x .750 x .062

Bushing

Arm, Shifter

Key, Woodruff; .125 x .375, Hard

Pin, Spring; .187 x 1.00

Arm, Shifter

Bearing, Needle; .750 x 1.00 x .750
Bearing, Needle; .750 x 1.00 x .750
Drum, Brake

Washer, Flat; .531 x 1.86 x .095

Nut, Lock; 5/8-11 Type N

Assembly, Band Brake

Bushing; .530 x .75 x 2.06

Bolt, Hex; 1/2-13 x 2 3/4

Washer, Feit; (Special Trans.)}

Seal, 0il; .750 x 1.254 x .188



NUMBER 7 SHAFT,

ITEM NQ.

bl

PART KNO. DESCRIPTION

193407} Race, Bearing Thrust; 1.802 x 1.552 x .030
17987P1 Gear, Spur; 8 DP, I0 Teeth x .750

1798671 Pinion, Final Drive

171282 Begaring, Needle; 1.00 x 1.25 x 750

PINION & FINAL

DRIVE

NUMBER 8 SHAFT, DIFFERENTIAL ASM.

1
i
TTEM KO. PART KNO.
1, 198357P1
2, 17984F1
3. 1995671
4, 198353F1
5. 1798001
6. 1266771
7. 19235271
g, 12554P1
9. 19955F1
10. 20513P1
11. 20514P1
12, LE8052F1
13. 1BOSSP1
14. 187184
i5. 124820
i6. 102897

DESCRIPTION

Axle, Bevel Gear Differential
Bearing, Ball; 1.378 x 2.834 x
Cap, Diflerential Erd

Cear, Bevel; 6/8% DP, 22 Tecth x .BOOQ

Ring, Retaining

Block, Drive

Pinion, Eevel

Pin, Spider Pinieon

Gear, Final Drive; §.125 DP, 49 Teeth x 1.5
Bolt, Hex; 5/16-1F x 2 1/2

Nut, Hex; 5/16-18

Hub, Wheel

E-Ring

Key, Woodruff; .25 x 2.12, Seoft

Nut, Jamb; 3/8-1i6

Serew, Set; 3/B-16 x 1 174, 5. HD. Cup Foint

069

6




NUMBER 9 SHAFT,
PTO CLUTCH ASSEMBLY

KUMBER 9 SHAFT, PTO CLUTCH ASSEMBLY

ITEM HO. PART NO. DESCRIPTION

1. 15733F1 Ring, Retaining

L. 17965F1 Gear, Spur PTO,;, 10 DP, 22 Teeth x 1.200 5tandard
3. 1796471 Spring, Compression; 5.0 x 1.50 x 200 Lb/in
4. 178a3r1 Throw-0Out, PTO

5. 17534F1 Race, Bearing Thrust; 1.002 x 1.55Z x .090
[ 1122571 Bearing, Needle Thrust; 1.002 x 1.552 x .078
7. 1726041 Assembly, Shifting Collar
- 14548P1 Race, Beating Thrust; .752 x 1.240 x 09D

9. 17958F1 Spacer, PTO

10. 17657P1 Cup, Clutch

11. 17945F1 Bearing, Needle; .750 x 1.000 x ,300

12. 266071 Bearing, Needle; .750 x 1.000 x .3500

13, 17952P1 Cup, Clutch

14. 17967F1 Bearing, Ball; 1.37% x 2.440 x .551

15. 1795341 Assembly, Clutch Cone Bearing

16. 119646P1 Ring, Retaining, 1.375

17. 124549 ey, Woodruff; .187 x .70, Hard

18. 17951P1 Shaft, PTC Clutch

19, 1R8018F1 O-Ring; .65 x .750 x .062

20. 15016P1 Yoke, PTOD

21, 11270P1 E-Ring

22, 18017F) Shaft, PTD Yoke

I%. 1801971 Lever, PIQ



NUMBER 10 SHAFT,
PTO DRIVE ASSEMBLY

ITEM HNO. PART NO. DESCRIPTION
1. 13538F1 Shaft, PTO
2. 1464041 Assembly, Bearing; 1.000 x 1.5980 x 1.243
3. 17624P1 Spacer; 1.060 x 1.250 x .450
L 17623P) Gegar, 3pur PTQO; 10 DP, 56 Teeth x .750 Standard
5. 9414075 Nut, Lock: 5/8-11, Type N
6. 17923P1 Beal, 0i1; 1.375 x 2.129 x .312

NUMBER 11, FORWARD -
REVERSE CLUTCH ASSEMBLY

ITEM NO. PART NO. DESCRIPTION
1. 2044941 Assembly, Clutch Disc
2. 18041P1 Spring, Bellevilie
3. 18548P1 Shim, FWD-REY Clutch; .030 Thick
4. 18042P1 Bearinmg, Ball; 1.574 x 3,145 x .708
5. 13063P1 Cam, Clutch
. 18043P1 Ring, Retaining
7. 20444P1 Spring, Compression; 1.0 x .80 x 36 lb/in
8. 11223P1 Hace, Bearing Thrust; .752 x 1.240 x .030
5. 17135P1 Ring, Retaining

8



NUMBER 12, TRANSMISSION
CASE ASSEMBLY

ITEM A3, PART K3, DESCRIPTION
1. 18075 Bolr, Hex; 5/36-1% x 1
P 120214 washer, Lnck: 5/16 5P
3. 17973P1 Seal, DI1; 7538 x 1.254 = .250
g, 18858F1 Cap, Front BTC
5. 12857P1 Lazket, Front Cap
5. SaR0F] Bearing, Needle; .75% x 1.00 x .360
7. 1454081 Azsemhly , Tearing: $.000 x 1.980 x 1.243
8. 103877 Pliug, Pipe; 178 ip. $0. HE. Stesl
o, 17936P1 Gpring, Compression; 1.50 ¥ .30 x 26 Lkfin
10, 774301 Ball, Steel: 571f
11. 17913P1 Beaying, MNeedle; .750 x 1.8 x .75%
12, 103880 Plug, Pipe; 172 in. 5. HD. S5teel
1. 108686 Elbow; 172, 90, Street
14. 13034P1 Stud
13. 17311F1 Case, Tranamissinn
1f. 18421P1 Flate, Cover
i3, 18422P1 Gasker, Cover Flate
18. 120394 Viasher, Flat; .40 x .81 x .06
13, 18G1249 Bolt, Hex: 3/8-16 x 374
240, 18410P1 Retainer, Axle Bearing L.I.
21. 18330P1 Gasket
22, 18023F1 Bearing, Ball; 1.280 x 2.250 x .500
3. JE81IP1 Ring. Retaining
24, 1803171 Sesl, 011 Axie; 1.250 x 2.254 x .340
25. 180191 Balt, Hex; 1/2-13 x 3 174
2R 1882471 Hu%, Clutch
27, 17817F1 Seal, Qi3; 2,350 x 1,378 x .433
28. 17963F1 Bearing, Ball; 1.378 x 2.440 x .551 A
24, 18015F1 Spring, Compression: 1.2% x .30 x 16 Lhfin
30, 121464 ¥ipple, Pipe; 172 x 2.50
31 1847 2P1 Cap, Pipe; 172 NPT
32, 17925F1 Bushing, 2-Speed
33. 17943P1 Bushing
3. 17914P1 Bearing, Needle: .52 » .81 x .25
35, 17915P1 Beating, Rall; L.968 x 3.142 x 622
36, i8872P1 Ring, Retaining
37. 17313P1 Ring, Retaining
38, 1791:P1 Bearing, Needle; 1.0 x 1.25 x .75
389, 18835P1 5eal, Oil; 750 x 1.426 x 250
40, 12260P1 Pin, Interlock
41. 421743 Plug, Cap; 378
42, 17946P1 Plug

g



NUMBER 13, TRANSMISSION
COVER ASSEMBLY

ITEM NO. PART NO.
1. 17219F1
2. 1887 2P1
3. 17915°P1
4. 17913P1
5. 17914F1
6. 17912P1
7. 103879
8. 18023F1
9. 17917P1

10. 18024F1
11, 18030P1
12, 18035P1
13. 18810F1
14, 18028P1
i5. 180191
16. 18812P1
17. 18031P1
18. 110683P1

DESCRIPTION

Ring, Retaining

Ring, Retaining

Bearing, Ball; 1.968 x 1.378 x .433
Bearing, Needle; .750 x 1.00 x .750
Eearing, Needle; .62 x .81 x .75
Rearing, Needle; 1.0 x 1.25 x .75
Plug, Pipe; 3/8 in. 5Q. HD. Steel
Cover, Transmission
Seal, 0il; 2.250 x 1.378 x .433
Hub, Clutch

Gasket

Seal, 0il; .750 x 1.625 x .250
Retainer, Axle Bearing L.H,
Bearing, Ball; 1.250 x Z.250 x .50D
Bolt, Hex; E/2-13 x 3 1/4

Ring, Retaining

Seal, 0il Axle; 1.250 x 2.254 x 500
Bearing, Needle; .75 x 1.00 x .75

10



MANUAL LIFT CONTROLS

\o
W

f— —— e e —

1TEM No.

1.
2.
2

4.
a.
E.
7.
4.
9.

137164
IBhONAT
1LLQ3F1

133124
111a6P1
11105E1
1i287P1
18732l

102896

12u829
1i670P1
106582P1
11116F1
1111341
11117%F1
11219F1
15267FL
11214P1
11:11P1

456005
11112F1

Key, Woodrufl; 174 x 2 1/8, Soft
Waldment, Lift Lever Shaft
Casting, Locator

Eolt, Hex; 3/8-16 x 1 1/4

Stop, Lever

Spring, Step

Knoh, Shift Lever

Rod, Lever Stop

Sorew, Set; 3/E-16 % 1 SOQ. HO.
Kut, Jamb; 3/E8-16 Hex

Wagher, Zpeciz! Flat; .45 x .99 x .10
Spring, Compression; 2.0 % .72 = 15.5 Lbiin
Fawl, Lever

Assembly, Lift Lever

Guide, Pusl. Rod

Grip, Flex

Tip. Pusk Rod

Fed, Lever Push

Bushing, Pivat

Nut, Lock; 2/6-16 Washer Insert
E-Ring

11



HYDRAULIC SYSTEM

12



LTEM NQ. PART NO.
1. 18799P1
2. 18727P1
3. 18804P1
L. 12626P1
5. 18807FL
6. 1873BP1
7. LEBOEBPL
8. 271062
q. 181822FL

14. 18813PL
11. B26370
12, 18816P1
13, 13B17F1
1u. 18818P1
15. 1926141
16. 160122
17. 951945y
le. 19167P2
19. 18822A1
0. 111131PL
21, 131112P)
2. 18830P)
23, 18826P1
4. 15471F1
25. 1e016l
26. 435507
7. 21286P1
28, legzsPl
29. 18828P1
30, 18825F1
21. 120392
iz, 180050
33, 19165P1
3u, 1916691
35, 1884 3P1
i6. isg33al
7. 121224
8. LEB3EP)
a5. l3zeus
49. 190254
41, 1341341
42, 11281P1
43. 1BBUSFPL
EEN 20855P1
45, BSE004
[3: 120910
W7 167257
48. 21287P1

DESCRIFTION

Ring, Retaining

Shaft, Hyd. Pump

Ring, Retaining

Bearing, Bally ,590 x 1.378 % .433

Spacer; .620 x .750 % .5B4

Spacer; .E20 x .750 % .364

Gear, Hyd. Pum

Key, Woodruff; 1/8 x 3/8, Hard

Gasket, Cover Plate

Fump, Hydraulic

Screw, Cap 3/8-16 x 1, Mex Socket HD.
Adapter, Hyd.; 3/k-16 STR.THD., 90° Elbow w/O-Ring
Adapter, Hyd.; 7/8-i4% W/0-Ring, 9/16-1%, STR.
Adapter, Hyd.; 8/16-18, Swivel %0° Elbow
Weldment, Hyd. Tank

Bolt, Hex; 3/8-15 x I

Nut, Lock; 1/u4-20, Washer Insert

Adapter, Hyd.s 9/1§-18 STR. THD. W/0-Ring
Weldment, Lift tLevar Shaft

Bushing, Piwvot

E-Ring

Shaft, Hyd. Cyl.

adapter, Hyd.; ?/16-20 STR. THD., 90° Elbow W/O-Ring
Cylinder, Hydranlie

Bolt, Hew: 1/2-13 x 2

Nut, Lock; 1/2-13, Washer Insert

Adapter, Hyd,; 7/18-20 STR. THD W/D-Ring
Adapter, Hyd.; 9/16-18 STR. THD. W/D-Ring, 45° Elhow
Adapter, Hyd.; $/16-18 STR. THD. W/0-Ring, 90° Elbow
Yalve, Hydraulig

Washer, Flat; 9/32 x 5/8 x ,063

Bolt, Hex; Lfu-20 » 2 /4

Line, Return: Yalve To Tank

Line, Hyd.; (In} Tank To Pump

Line, Hyd.; (Out} Valve to Pump

Weldment, Hyd. Valve Rod

Pin, Cotter; 3/22 x 1

Rod, Hyd. Control

Serew, Machine; 19-24 % 1 Fan HD O-Recess
Nut, Lock; 10«24, Washer Insert

Stick, Hyd. Tank Dip

Knob, Adjusting Control

. Hose, Hyd.; 14.§ in Long

Plate, Hydraulie Control Cover

Hut, Lock; 3/8-16, Washer Insert

Screw, Hachine; 10-24 x 3/%, Pan HD., C-Recess
Screw, Self Tapping; 1/4-20 x 1/2 Pan HB., C-Recess
Adapter, Hyd.; 7/16-20 STR. THD. , Swivel) 90° Elbow

13



STEERING ASSEMBLY

14



ITEM NO. PART NO. DESCRIPTION

1. 9411627 Fitting, Lube; 1/4-28

2. 18652P1 Axle, Steering

3. 456007 Nut, Lock; 3/4-10, Washer Insert

. 184E2AL Weldment, King Pin

5. 18461P1 Arwm, Tie Rod

£. 941103] Fitting, Lube; 1/4-28, 45 Deg. Elbow
7. ayiLpTs Mut, Loek; $/8-11, Type N

8. 182461 Nut, Lock; 3/8-24, Washer Insert

a. 1986UFL Tube, Axle Pivot
10. 271781 Bolt, Hex; 3/4-10 x 4y 1/2
11. 210B4PL Ball Jaint, Steering )
1z, 21085PL Rod, Steering Tie
13. 120369 Wut, Hex; 3/6-2Y4
14, 126982 Bolt, 5/16-28 x 5 1/2, RD. HD. 30. Neck
15, 435507 Nut, Lock; 1/2-13, Washer Insert
i8. 4419456 Hut, Lock; 7/16-14, Washer Insert
17. 21148P1 Biock, Bearing Support

1s. 21147P) Bearing, Spherical

19. 211%6F1 Bolt, Bearing

20. 217141 Weldment, Steering Arm

1. Lygh 7D Washer, Flat; 3/8 % 1 1/8 % .0S

72, L34:0:]¢118 Hut, Loek; 3/8-16, Washer Tnsert

23. 148998P1 Race, Bearing Thrust; .752 x 1.240 x .092
4. 21078P1 Plate, Adjustment

25, 2L077PL Bearing, Flange; P/M Bronze

26. 21076F1 Bushing, Rack

27. Zi078P1 Sleeve, Fivot

28, LL 3734 Bolt, Hex; 1/2-13 % ©

29. 4819455 Wut, Lock; 5/16-18, Washer Insept
0. LELY ] Serew, Cap; 3/8-16 x 2, Hex Soecket HD,
3. 21075P1 Gear, Rack

32. 21081P3 Celumn, Steering

33, 20273P1 Ring, Retaining; Internal Tooth

4. 1017uP1 Bughing

35. 1808z Bolt, Hewx; 5/16-18 x 1 3/8

36. 154KEPY Wheel, Steering

7. 120376 Hut, Hew; 5/1&-18

38. 21246P1 Strap, Rack and Pinion

39, 1&8785P1 Cap, Front Axle

FRONT & REAR WHEEL ASM.

FRONT § REAR WHEEL ASSEMBLIES

ITEM NO, PART NOQ. DESCRIPTION
1. 18448pP2 Spacer
2. 18446P1 Bearing, Cone
3. 18445p1 Bearing, Cup
4, 18447P1 Seal
5. 11190P1 Tire, Front; 16 x 6.50-8
il 11191A1 Assembly, Valve Stem
7. 131016 Washer, Flat; 21/32 x 15/16 x .00S
8. 2418642 Hut, Lock; 5/8-11 Washer Insert
9, 1844571 Cap
10, 1E442ZA1 Assembly, Front Wheel
11. 18054P1 Hub, Wheel
12, 1805571 E-Ring
13. 12744P1 Bolts, Hub; 7/16-20 x 3/%, {Special)
14. 1119141 Assembly, Valve Stem
15, 1119541 Weldment, Rim
16. 1170541 Assembly, Rear Wheel
i7. 11194P1 Tire, Rear; 23 x §.50-12
18. 124829 Nut, Jamb; 3/8-15 Hex
19. laleey Screw, Set; 3/8-16 x 1 1/4 5Q. HD. Cup Peoint
20. 187184 Key, Woodruff; 1/4 x 2 1/8, Soft

15



TRANSMISSION & BRAKE CONTROLS

- i'llll 2
. \ , 250 i
%\‘ﬁ‘%\ R T |
v L ﬁ \/' A ’

16



ITEM NG. PART NQO. DESCRIFTION

1. 11021P1 Bracket, Brake Pedal

2. 46004 Hut, Lock; 3/8-16, Wesher Inseprt
3. 126237 Bolt; 3/B-16 x 3/4, RD. HD. 30Q. Neck
q, 454EER Pin, Spring; 3/16 x 1 1/4, CAD.

5. 9417923 Pin, Clewvig; 1/4% x 1.5

[ ULE178 Washer, Flat; 1/4 % 1/2 x .049

7. 140124 Bolt, Hex; 3/8-16 % 1 1/4

8. 11009P1 Pedal, ®.H. Brake

9. 121223 Fin, Cotter; 1/1% % .75
10, 435507 Mut, Lock; 1/2-13%, Washer Insept
11. 20773FL Rod, Parking Brake
12, 120399 Washer, Flat: 9/16 x 1 3/8 x .109
13, 9411027 Fitting, Lubay 1/4-28

i, L1074P1 Bushing, TWb-REV Lever; .505 % 748 x 1.438
15, 9415571 Pin, Clevis; 3/8 x 1.531

is. 10672F1 Pin, Clevis; 3/8 x 1.250

17. 180188 Bolt, Hew: 1/2-13 x 2 3/4

18. 1207238 Nut, Jamb; 1/2-12

19. 102623 Sorew, Set; 1/2-13 » 2, Cup PT.
2{. 19062P1 Lever, FWD~REY

21. 11p78P Brip, FWD-REV Lever

2z. 20772PL Bracket, Parking Rrake

23, 20775P1 Washer, Wyilon

LN 124828 Nut, Jamb;, 3/8-15

25, 179128 Pin, Cotter; 1/4 x 1

25, 1R321P1 Cam, Erake

27. 21131P1 Link, Front

B, 21132F1 Link, Rear

29. 138083 Pin, Clevis; 1/4 x .7%6

30. G423302 Fin, Cotter; 5/6% % 5/8

31. 180091 Balt, Hex; 5/16-18 x 2 1/2

32. 120393 Washer, Flat; 11/32 x.11/16 x ,085
33. 11779P1 Spring, Compression; 1 x .78 x 338 Lb/in
34, 1p396A1 Weldment, Cluteh Shaft Bracket

35, 184E4PL Plate |

ELN F413b55 Hut, Lock; 5/16-1B, Washer ITnsert
37. 11263F1 Srring, Extension; 5.5 x .50 x 20 Lb/in
8. 11329P1 Spring, Clip

39. 121222 Pin, Cotter; 3/32 x .75

4. 120344 Washer, Flat; 13/32 » 13/16 % .0B5
4%. 18403PL1 Link, FWD-REV Shiftepr

4. 138078 Pin, Clevis; 3/8 x .948

43. 1835081 - Weldment, clutch Shaft

Ly, 12up52 ¥ey, Woodriff; 3/18 x 1, Hard

45, 184B85PL Spacer, Clutch Shaft; .76D % 1.00 % .540
U@, 10174yP1 Bushing, Control Shaft

w7 18395F1 Arm,Rev Cluteh

LA, 11270F1 E-Ring

LEN 18400F1 Rod, IWD. Cluteh

s0. 124923 Hut, Jamb; 3/8-24

51. 1840171 Rod, REV Clutch

52. 18380P1 Clavis, Adjustable; 3/8-2u

53. 1836541 Weldment, Cross Shaft

. 137185 Pin, Cotter; 1/8 x= 1

55, 1836841 Weldment, Shifter Arm

5b. 18371P1 Laver, Shiftep

57. 120398 Washer, Flat; 17/32 x 1 1/16 » .095
58. 16372P1 Spring, Compression; 2 3/4 x .675 x 3% Lb/in
59. 18373A1 Assembly, 2-Speed Control

60. 2(H662A1 Assembly, PTO Control

Bl. 11096F1 Bracket, Cposs Shaft

62. 180077 Bolt, Hex; 5/16-18 x 3/4

63, 104036 Clevis, Adjustabie; 1/u-28

G4, 13BOBE Pin, Clevis; 1/2 x 1.213

65, 177923 Pin, Cotter; 1/8 x asu

65 . 18387P1 Clevis, Adjustable; 1/2-2¢

67, 10870P2 Knob, 2-Speed Contral

58, 11337P1 Knob, Shift Lever

54, 18383P] Red, Shifting

70, 1838§P1 Rod, PTO

71. 18388P1 Rod, 2-Speed
72. 11860P1 Cotter, Hair Pin

73, 124387 Nut, Hexs; i1/u-28

Ty, 120382 Washer, Lock; 2/8 SP

17



TRACTOR FRAME ASSEMBLY

18



ITEM Q. PART NU. DESCRIPTION 1TEM NO. EART NO. DESCRIPTION

1 11857F1 insert, Mesh Srille 3t J0570AL Weldment, Resr Fender; 410, 312, 163
2 10469F1 Cesting, Griile . IFDE6AL ¥eldment, Rear Fander; 317
3 4419455 Kut, Lork; 5/16-1B Washer Insert 39 I7837P1 Reflector, Red Safory
4 185979 3olt, Hex; 5/i6-14 x 1 4 18529F1 Decsl, Gravely Bilack ¥inyl; 210, 812, 8143
5 160515 Screw, Machine; 1/4-20 x 172 Pam HD C-Kecess 41 1950%P1 Decal, 310 LH
&5 IZVB7AL Assexbly, Hood 1rsisrl Decsl, $12 LH
7 18573F1 Tray, Bsttery 20553F1 Decsl, 3165 LH
B 180018 Bolt, Hex; 1/4-20 x 578 21478P1 Docal, 817 LH
g 9419454 Nut, Lock; 1/4-20 Washer Insert NS 194%5P1 Decal, 410 RH
10 181597p Plug, Bumper HE 19496P1 Decal, 312 RH
11 1195992 Decal, Electrical System Warning NS 20554F1 Decsl, 8168 RH
12 120382 Washer, Fiat; 9/32 x 5/8 x .0§5 NS 21475F1 Decal, %17 RH
13 2143241 ¥Weldeent, Instrument Panel; 817 42 122324 Bolt, Hex: 1/2-13 x 344
2145341 Weldment, Instrusent Panel; 310, B1Z, 8163 43 11654F1 Cover, Footboard; Large
i 117¥7P1 Gromwat, Plastic 4% 1165371 Cover, Footboard; Small
15 180020 Boit, Hex; 1/74-20 x 3/4 45 1135271 Bumper, STem
pe3 Z0933F1 Flate, Control Cover Manuml 46 2142471 Seat, 310, 812, BI6S
20955F1 Plate, Contrel Cover Hydraulic 2142371 Sast, 317
17 167257 $crew, Tapping; 3/4-20 x 1/ Pen HD C-Recoss 47 104Q5F1 Cotter, Hair Pin
1R 1801z4 Bolt, Hex: 3/78-16 x 1 174 45 181709 Bolt, Bex; 1/72-20 x 1 1/2
1z 18381P1 Strap, frame Extension 49 11035F1 Nut, Rim
20 156004 ¥ut, Lock; $/8-16 Washer Insert 56 15823F1 Folt, Specisl; 5/16-18 x 12
1 130126 Bolt, Hex; 3/%-16 x 1 1/2 51 120214 ¥uaher, Lock; 3716 SP
i 1849172 Support, Standard Peck 32 180075 Bolt, Hex; 5/16-13 x 5/%
3 180173 Boit, Hex; 1/2-13 x 1 53 180077 Belt, Hex; 5/16-18 x 374
4 18387P1 Bracket, Fender Held-up 54 2142271 Support, Sext
5 Z108%AL Weldment, Main Frame 134 413447 Hut, Locky 5716-18 Typs N
26 434565 Pin, Spring; 178 x 172 58 120396 Washey, Flat; 17732 x 1 1716 x 085
17 11307P1 Spring, Compression; I #1784 x .97 x 117 Ie-1b 57 446179 Washer, Flet; 1/4 x 172 x .043
k2] ST4IF1 Cap, Yalve Spring
¥ 11308rP1 Pin, Spring Mounting NCTE:
ki 1178871 Tip, Rubber CIRCLE ™A" PERTAINS TC THE B17 THACTOR ONLY.
31 1835841 Suppert, Fender Weidment
3z 11138pP1 Bushing, Rear Fsnder
33 120394 Washer, Flat; I3/37 x 13716 x .065
i i3glz2 Eplt, Hex; 3/78-16 x 1
5 2417923 Pin, Clevis; 1/4 x 1 172
36 18416P1 Strap, Feader Hold-up
37 121223 Pin, Lotter; 1716 z .Q75

19



REAR HITCH 810, 812 & 816S

ITEM HOw FPART NO. DE3CRIPTION
1. 130179 Bolt, Hexsy 1/2-13 x 1 3fu
Z. 435507 Nut, Lock; 1/2-13 Washer Insert
3. 20H50PL Arm, Rear Hitch
W 19517PL Plate, Hitch

REAR HITCH-817

I
iy

ITEM NOQ, PART NO. DESCRIPTION
T, TEFITS Boit, Hex; 1/2-13 x 1 3/4
Z. 435507 Nut, Lock; 1/2-13 Washer Insert
3. Z1421A2 Weldment, Draw Bar
4, 195317P1 Plate, Hitch
5. 21415P1 Bracket, Hitch Flate
6. 414075 Nut, Lock; 5/8-11 Type N
7. 271723 Bolt, Hex; 5/8-11 x 2

20



FUEL, ENGINE & EXHAUST SYSTEM
810 & 812

ITEM NO. PART NO.
1. 14B97P1
2, 1B563PL
3. 7216FP1
4, 11482P1
5. 12383P1
6. 21415P1
7. 9411621
8, 11772P1
9. 11774P1

10. 1813566
11. 21417P1
12. 1177341
13. 2145541
PRI 9421705
15. 19492P1
16. 18509A1
17, 1177181
18. 180175
19. 120396
20. 183u44P1
21. 18343P1
22. 18342P1
23. lg3uipl
2y, 183465P1
25. 10629P1
26. 18347P1
27. 180248
28. 131100
29, 28555P1
30. §821648
il. 18340PY
3z, 1B3u5P1
33. 2116741

19482A1
34, lik798
35, 10862P2
36. 12019P1
37. 1200971
38. 1u728P1
39. 18543P1
u0. 7331P1
4l. 120380
&2, 160515
43. 120375
by, 18522P1
45. 11202F1
46. 120214

DESCRIPTION

Moulding

Valve, Fuel; 90 Deg., Reverse Flow
Clamp, Fuel Hose
Hose, Fuel

Tank, Fuel
Gauge, Gas

Nut, Lock; 1/4-28
Washer, Friection
Washer, Spring
Bolt, Hex; 1/4-28 x 3/u

Decal, Instrument Panel

Assembly, Knob and Lever

Weldment, Instrument Panel; (810, 812, Bl6S)
Screw, Cap; 5/16-18 x 3/4, Socket HD.
Header, Exhaust

Assembly, Throttle Contrel Conduit
Assembly, Choke Contrel Conduit

Bolt, Hex; 1/2-13 x 1 1/u

Washer, Flat; 17/32 x 1 1/16 x .095

Ring, Retaining; Internal

Gear, Spur and Bevel Input

Race, Bearing Thrust; 1.127 x 1.740 x .060
Bearing, Thrust; 1.127 % 1.743 x .078
0-Ring; 3 = 3 3/16 x 3/32

Tie, Cable

O-Ring; 2 1/2 x 2 3/4% x 1/8

Bolt, Hex; 7/16-14 x 1 1/8

Washer, Lock; 7/16 SFP, Heavy

Adaptor, Engine

Screw, Cap; 7/16-14 x 1, Socket ED.

Gasket, Adaptor

Key, Square; L/4 x 1 1/8

Engine, 10 HP; KXohler

Engine, 12 HP; Kohler

Assembly, 1f4 Ball Sleave Elbow

Decal, Air Cleaner Instruction

Bracket, Fuel Line Support

Copnector, Pump to Fuel Line

Clamp, Muffler

Muffler, Exhaust

Clip, Speed

Washer, Loek; 1/4 5P

Serew, Machine; 1/4-20 % 1/2, Pan HD.

Kut, Hex; 1/4-20

Bracket, Throttle Control

Gasket, Exhaust

Washer, Lock; 5/1E SP

21

Floug Insert



FUEL, ENGINE & EXHAUST SYSTEM
816S

ITEM NO. PART HO. DESCRIPTION
1. 18563P1 Valve, Fuel; 90 Deg., Reverse Flow
2. 7216F1 Clamp, Fuel Hose
3. 20560F1 Hose, Fuel
L. 12283P1 Tank, Fuel
5. 21415P1 Gauge, Gas
6. 10629P1 Tie, Cable
7. 14897P1 Moulding
8. 9411621 Nut, Lack; 1/u-38 Flug Insert
B. 11772P1 Washer, Friction -
10. 11774FP1 Washer, Spring
11. 181566 Bolt, Hex; 1/4-2B % 374
12. Z1417F1 Deeal , Instrument Panel
13. 11773A1 Assembly, Knob and Lever
14, 2145548 Weldment, Instrument Panel;{Bld, EBLZ, EB1E3)
15. 20565A1 Assembly, Conduit Choke
16. 2094241 Assembly, Conduit Throttle
17, 18344P1 Ring. Retaining; Internal
18. 18342P1 Rage, Bearing Thrusti 1.127 » 1.740 » .0RBQD
19, 180146 Bolt, Hex; 7/16-14 x 1 1/8
26, LEOLTS Bolt, Hex:; 1/%-13 = 1 1/u
21. 120356 Washer, Flaty 17/32 = 1 1/16 x .095
22. 183L1P1 Bearing, Thrust; 1-.127 x 1.7u0 x .078
23. 18346PL O-Ring; 3 % 3 3716 x 3/32
2, 1B347FP1 O-Ring; 2 1/2 = 2 3/4 x 1/8
25. 131108 Washer, Lock; 7/16 SP, Heavy
28, Ju2leus Screw, Cap; 7/16-14 x 1, Socket HD.
27%. 205855F1 Adaptor, Engine
28. 18340F1 Gasket, Adaptor
2%. 1B343F1 Gear, Spur and Bevel Input
30. 18345P1 Xey, Square; 1/% » 1 1/4
1. Engine, 16 HP; B & §
32. LEEQOL Nut, Lock; 3f8-16, Washer Insert
31, 10866FY Nut, Conduit; 1 in Pipe
3Lk, 20579P1 Pipe, Exhaust; 1 in x 6 in
35, 127793 Elbow, Pipe; %0 Deg., 1 in
36. 20534P1 Pipe, Exhaust; 1 in = 8.4% in
37. 14728P1 Clamp, Muffler
38, 120388 Nut, Hex; 5/16-2%
39. 205B1F1 3upport, Exhaust
w0, 1B01Z4 Bolt, Hew; 3/8-16 = 1 1/4
Ly, 1B543PY Muffler, Exhaust

22



ENGINE & EXHAUST SYSTEM

ITEM HO. PART NO.
1. 195B3P)
Z. T216P1
3. 20550P]
. 12283p1
5. 21415P1
6. 14807P)
T. 10629F1
8. Jullg?l
9. 11772F1

10. 11774F1
11. 181566
12. 21417P1
13. 11773AL
k. 2145241
1s. 1575241
16. 1968941
17. 180177
1s. 446354
19, 10862F2
20. i8007a
21. 120214
22, 2141371
23, 10866PL1
4. 144138
25. 19347P1
26. 19593P1
27. 120396
28. 19598P1
29. 126382
30. 180124
31.

3z, 454475
33. LES17P1
EL 103909
35. 18427P1
i6. 7331P1
7. 158680P1
ag. 120375
9. LB522P)
ho. 180128
y3. 18347P1
42, 183u46PR1
ya. 18341P1
biy. 18342P1
LT 183u3pl
4G, 18344F1

DESCRIPTION

Vaive, Fuel; 90 DPep., Reverze Flow
Clamp, Fuel Hose

Rose, Fuel

Tank, Fuel

Gauge, {as

Moulding

Tia, Cable

Aut, Lock; 1/4-28, Plug Insert
Washer, Frictign

Washer, Spring

Beolt, Hexj 1/4-28 x 3/4

bBecal, Instrument Panel

Assembly, Knob and Lever

Weldment, Instrument Panel; 817
Assembly, Throttle Control
Assembly, Conduit; Choke

Bolt, Hex; 1/2-13 x 1 1/2

Washer, Flat; 5/16 x 7/8 x .065
Decal, Alr Cleaner Instructions
Bolt, Hex; 5/16-18 x 1

Washer, lock; 5/16 SE

Shield, Muffier '

Nut, Conduit; 1 in Pipe

Elbow, Pipe; 1 in, 45 Deg.

Pipe, Exhaust

Flywheel, Aux.; Model 616

Washer, Flat; 17/32 % 1 1/16 x .095
Bolt, Special; 7/16-1% % §

Washer, Lock; 3/8 SP

Bolt, Hex: 3/8-16 x 1 1/

Engine, 16.5 HP; Onan CCK

Screw, Cap; 3/B-16 x 1 3/4 Hex Socket HED
Seal, 0il; Onan Engine Adapton
¥ey, Woodruff; 1/4-1 178, Soft
Adaptor, Engine; Onan NB CCY

Clip, Speed

Bracket, Choke Control Cable

Wut, Hex; 174-20

Bracket, Throttle Control

Bolt, Hexj; 3/8-16 x 1 3i/u

O-Ring; 2 1/2 = 2 a/y x 1/8
O-Ring; 3 x 3 3/18 = 3/32

Bearing, Thrust; 1.127 x 1.740 x .078
Race, Bearing Thrust; 1.127 x 1.740 x .0B0
Gear, Spur and Bevel Input

Ring, Retalning; Internal

23



ELECTRICAL SYSTEM 810

/ﬂ g—lis

g
3 S i

] Lt
e e

iy

TEM HO. PART NO. DESCRIPTION
1 159920 Sctew, Machine; 10-24 x 172 Pan HD., C-Recess
2 I1288P1 Panel, Front
3 20916F1 Switch, Interlock
4 206460F1 Bracket, Switch
5 180021 Bolt, Hex; 1/4-20 x 7/8
-] 11031P1 Cable, Starter
7 20690P1 Harness, Wiring; 810, 812, B165
8 10629P1 Tie, Cable
9 120385 Washer, Flat; 3/16 x 2/16 x .049
10 120375 Nut, Hex; 1/4-20
11 1203B0 Washer, Lock; 1/4 5P
12 18009P1 Regulator, Rectifiser
13 9419454 Nut, Eock; 1/4-20 Washer Insert
14 120302 Washer, Flat; 9/32 x 5/8 x .065
15 21455A1 Weldment, Instrument Panel; 810, 812, Blé6S
16 160541 Screw, Machine; 1/4-20 x 3/4 Pan HD.
17 159947 Screw, Machine; 10-24 x 374 Pan HD. C-Recess
1& 11030P1 Clip, Lipht MTG.
15 19666P1 Rut, Jam; 9/16-24
20 18570P1 Key, Tgnition
21 19667P1 Washer, Lock; 9/16 Internal Tooth
22 19223pP1 Switch, Ignition
23 1167671 Nut, Speed; 1/4-20
24 7277P1 Switch, Magnetic
25 21416P1 Fuse, Panel
26 12386P1 Hook, Battery
27 18573P1 Tray, Battery
28 T274P1 Battery, 12 Volt
29 11027P1 Bracket, Battery Held Down
30 180018 Rolt, Hex; 1/4-20 x 5/B
31 10413P1 Nut, Wing; 1/4-20 Washer Insert
32 6980P1 Cable, Battery; Negative
33 12375P1 Cable, Battery To Magnetic Switch
34 21425P1 Wire, Instrument Panel
35 150020 Bolt, Hex; 1/4-20 x 3/4
36 107354 Nut., Stanped 9/16-18 7/8 x .20 Hex
37 14883P1 Fusa, 30 AMP; ACC 30
38 14897F1 Moulding

24



ELECTRICAL SYSTEM 812

ITEM NO. PART NO. BESCRIPTICON
1 159929 Screw, Machine; 10-24 x 1/? Pan HD C-Recess
3 1128871 Panel, Front Light
3 454646 Lamp
rt 110301 Clip, Light MTG,
5 1133441 Reflector, Lamp Asm,
6 6013F1 Terminal, S5ta-Kom
7 19534P1 Wire, Headlight
8 11268F1 Clip, Wire
g 1L031FP1 Cable, Starter
10 20696P1 Harness, Wiring; 8§10, 812, 816S
11 120375 Nut, Hex; 1/4-20
12 120380 Washer, Lock; 1/4 SP
13 18009P) Regulator, Rectifier
14 21416P1 Fuse, Fanel
15 11337pP1 Switch, Light
15 9419454 Nut, Lock; 1/4-20 Washer Insert
17 120392 Washer, Flat; 9/32 x 5/8 x .065%
18 2145541 Weldment, Instrument Panel; 810, 812, 816%
19 160541 Screw, Machine; 1/4-20 x 3/4 Pan HD
20 120388 Washer, Flat; 7/16 x 1 x .083
21 18587P1 Wut, Special
22 1857071 Key, Ipnition
23 19666P1 Nut, Jam; 9/16-24
24 1922371 Switch, Ignition
25 20216P1 Switch, Interlock
26 107354 Nut, Stamped; 9/16-18 7/8 x .20
27 180018 Bolt, Hex; 1/4-20 x 5/8
28 180021 Bolt, Hex; 1/4-20 x ¥/8%
8 20916P1 Bracket, Switch
30 120385 Washer, Flat; 3/16 x 9/16 x 049
31 E2386P1 Hook, Battery
32 7277P1 Switch, Magnetic
33 ) 11676FP1 tut, Speed; 1/4-2¢
34 18573P1 Tray, Battery
35 7274P1 Battery, 12 Voit
36 14897P1 Mouiding
37 11027P1 Bracket, Battery Hold Down
kL] 159947 Screw, Machine; 10-24 x 3/4 Pan HD C-Recess
39 10413P1 Hut, Wing; %/4-20 Washer Insert
40 6980P1 Cable, Battery: Negative
41 19667F1 Washer, Lock; 9/16 Internal Tooth
42 12375P1 Cable, Battery Tc Magnetic Switch
43 180020 Belt, Hex; 1/4-20 x 3/4
44 l4893P1 Fuse, 30 AMP: Acc 30
45 21425p1 Wire, Instrument Panel
46 10629p1 Tie, Cable

25



ELECTRICAL SYSTEM 816S

wgar
._ _IL
ITEM NO. PART NO. DESCRIFTION 4
1 159920 Screw, Machine; 10-24 x 1/2 Pan HD C-Recess
2 11285P1 Panel, Front Light
3 454646 Lamp
4 11030P1 clip, Light MIG.
5 11334A1 Reflector, Lamp Asm,
6 6913PL Terminal, Sta-Kon
7 15534P1 Wire, Headlight «
3 1124861 Clip, Wire
9 12375P1 Cable, Battery To Magnetic Switch
10 20750P1 Harness, Wiring; §déS
11 11763P1 Nut, Wire
12 20577P1 Cable, Starter
13 10629P1 Tie, Cable
14 21416P1 Fuse, Panel
15 11337P1 Switch, Light
16 9419454 Hut, Lock; 1/4-20 Washer Insert
17 120392 Washer, Flat:; 9/32 x 5/8 x .06S
18 18316A1 Weldment, Instrument Panel; 810, 812, 814S
19 14857P1 Moulding
20 120388 Wzsher, Flat; 7/i6 x 1 x _083
21 1858771 Hut, Special
22 1357071 Key, Ignitlion
23 196466F1 Nut, Jam:; 9/16-24
24 20564F1 Switeh, Ignition
25 20916PL Switch, Interlock
26 107354 Nut, Stamped; 9/16-18 7/8 x .20
27 19667P1 Washer, Lock: 9/16 Internal Tooth
28 180021 Bolt, Hex; L/4-20 x 7/8
29 20660P1 Bracket, Switch
ki) 159947 Screw, Machine; 10-24 Parp HD C-Recess
31 12386P1 Hook, Battery
32 7277P1 Switch, Magnetic
33 11676P1 Nut, Speed; 1/4-20
34 18573P1 Tray, Battery
35 7274P1 Battery, 12 Volt
16 1800230 Bolt, Hex; 1/4-20 x 3/4
37 . 11027P1 Bracket, Battery Hold Down
3ig 120385 Washer, Flat; 3716 x 3/16 x .043
ki 10413P1 Nut, Wing; 1/4-20 Washer Insert
40 5980P1 Cable, Battery; Negative
41 130018 Bolt, Hex; 1/4-20 x 5/8
az 20777P1 Nire, Headlight 8165
43 20778FP1 Wire, Solencid
44 21425P1 Wire, Instrument Panel
45 14B93P1 Fuse, 30 AMP; Acc. 30

26



ELECTRICAL SYSTEM 817

ITEM NQ. PART NO.
1 159920
2 11289P1
3 454646
4 11030F1
5 11334F1
6 6913P1
7 120385
B 11286F1
8 20888P1

10 20749P1
11 11763P1
12 1451141
13 20571P1
14 21416P1
15 11337P1
16 8410454
17 120392
18 2143241
19 14897P1
20 126388
21 18587P1
22 18570P1
23 18585P1
24 18207P1
Z5 20916P1
6 107354
27 21425P1
28 180021
29 20660P1
30 14843P1
31 12386P%
32 1B586P1
33 180020
34 18573P1
35 7274P1
36 10629P1
37 11027FP1
38 159947
39 10413P1
40 G9E0P1
41 21426P1
42 21414P1

27

DESCRIPTION

Screw, Machine; 10-24 x 1/2 Fan HD C-Recess
Panel, Front Light

Lamp

Clip, Light MTG.

Reflector, Lamp Assembly
Terminal, Staz-XKon

Washer, Flat; 3/16 x 9/16 x .049
Clip, Wire

Cable, Battery

Harness, Wiring; 817

HNut, Wire

Assembly, Indicator Lamp

Bulb, Cil Lamp

Fuse, Panel

Switch, Light

Nut, lock; 1/4-20 Washer Insert
Washer, Flat; 9732 x 5/8 x 0635
Weldment, Instrument Panel; 817
Moulding

Washer, Flat; 7/16 x 1 x .083
Nut, Special

Key, Ignition

Nut, Jam; 5/8-32

Switch, Ignition

Switch, Interlock

Nut, Stamped; 9/16 x 18 7/8 x .20
Wire, Instrument Panel “
Bolt, Hex; 1/4-20 x 7/8

Bracket, Switch

Fuse, 30 AMP; Acc 30

Hook, Battery

Washer, Lock; 5/8 Internal Tooth
Bolt, Hex; 1/4-20 x 3/4

Tray, Battery

Battery, 12 Volt

Tie, Cable

Bracket, Battery Hold Down
Screw, Machine; 10-24 x 3/4 Pan HD C-Recess
Nut, Wing; 1/4-20 Washer Insert
Cable, Battery; Negative

Wire, Hourmeter

Hourmeter



WIRING DIAGRAM
810

I ) )
REGULATOR ““'@

RECTIFIER NEG POS
12 V BATTERY

“iﬂ.l - ~WHITE

C-+AC RED

T [
KED AND WHITE I

RED

BROWN

IGNITION
SWITCH

LIGHT BLUE -]

FUSE

Quown—a

BROWN

PTO INTERLOCK
SWITCH

PURPLE

—

FWD REV INTERLOCK
SWITCH

SOLENOID
SWITCH

PURPLE

28




WIRING DIAGRAM
812

HEAD LIGHTS
WIRE
NUT
BLACK
[ )
| | .
REGULATOR “""‘E@ @?‘)"_'“"
RECTIFIER az. NEG POS
12 V BATTM—“"W"_—_'
= WHITE
LIGHT IGNITION
C..“ec SWITCH rw SWITCH
RED AND WHITE
LIGHT BLUE —
FWD REV INTERLOCK
SWITCH
FUSE

SOLENOID
SWITCH

Qnowu —

BROWN

PTO INTERLOCK
SWITCH

PURPLE

PURPLE

29 - T~



WIRE
NUT

WIRING DIAGRAM
816 S

HEAD LIGHTS

WIRE
NUT
- BLACK
D RED
! u “@ @J_
E NEG POS
12 V BATTERY ORANGE

l.lGHT IGNITION
SWIT(ﬁ SWITCH
RED
—— YELLOW

@___

FWD REV INTERLOCK
SWITCH

SOLENOID
\ SWITCH

r—LIGHT BLUE

€~ WHITE

FUSE

@—rmk
WHITE

PTO INTERLOCK

SWITCH
WIRE
NUT
|
||
ENGINE
IGNITION
TERMINAL
WHITE

30




LIGHT
SWITCH

rllACK

WIRING DIAGRAM

817

HEAD LIGHTS

WIRE

NU

T

PIMXK

r'WHITE—

o‘[g f_.]\o

HOUR

METER

NUT

NEG POS

WIRE

BLACK

C-OC I

12 Vv BATTERY

=B L AC N

lLACK—-———J

BROWN

r WHITE
f; IGNITION
b)) SWITCH

—————— WHITE d \

&

FWD REV INTERLOCK

SWITCH

ORANGE

e TELLOW

OIiL LAMP
INDICATOR
b
<
a FUSE
L @—nowu—-—--
PTO INTERLOCK
SWITCH
3
IGNITION
COIL
—— LIGHT BLUE
WIRE
NUT

| FUSE
G

10 __

31
ENGINE—/

vl

114

STARTER
MOTOR

BLACK AND WHITE

C.




E G n Av E I Y To continue its program of quality and design improve-
b ment, the manufacturer reserves the right fo change
spacifications, design or prices withoul notice ang without

P.0O. Box 5000, Clemmons, NC 27012 incurlring obligatio.r?, o ool A

PRINTED IN UNITED STATES OF AMEH!CAJ




